Optimizing Cardiovascular Risk Reduction in

High-Risk Patients Through Lipid Management

2017 NLA Expert Panel on Treatment of Clinical ASCVD
and Heterozygous FH and with PCSK9 inhibitors

Heterozygous FH
. LDL-C 2190 mg/dl (LDL-C 2160 mg/d for <20 years)
AND any of the following:

. First-degree relative with premature coronary artery disease
. First-degree relative with FH-range LDL-C
. Positive genetic testing (LDL-receptor, apoB or PCSK9)

Clinical ASCVD

. ACS or history of myocardial infarction

. Unstable or stable angina

. Stroke or TIA (presumed to be atherosclerotic)
. Coronary revascularization (PCI, CABG, stent)
. Peripheral arterial disease or revascularization
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PCSKS Inhibiterstt
Evolocumab 140 mg every 2 weeks or 420mg every 4 weeks
Alirocumab 75 mg every 2 weeks
Alirocumab 150 mg every 2 weeks No
with other lipid therapies, heart-healthy diet, and exercise
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